
-30- Model T32957 (Mfd. Since 09/21)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1

4

8
9

10

11
12

13

1417

18

20

21
22

23

24

25

26

27

28

29

31

32
33

34

35
36

37

38

39

40

41

42

43

44

45

65

66

67

68

69

70

72

76

77

78

46
47 48

50

51

52
53

55

56
57

58

59
60

61
62

63

64

65

20

20

68

51

31

76
8

9

14

39

56

42

76

2

3

5

6

7

15

16

19

71
74

75

49

54

56 76
76

52

67

57

50

72
50

53

68

17

44

46
47

73

74

12

72

72

33
20

23
39

58

20

43

45

48

32

33
2021 22

18

19
33 20 41

42

42

15

Main

SECTION 7: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.



Model T32957 (Mfd. Since 09/21) -31-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT32957001 TABLE 41 PT32957041 COMPRESSION SPRING 8 X 46 X 275
2 PT32957002 CUTTER BAR 42 PT32957042 SPRING CAP
3 PT32957003 HOLD DOWN 43 PT32957043 PIVOT BLOCK
4 PT32957004 SIDE PANEL (RIGHT) 44 PT32957044 PIVOT BRACKET
5 PT32957005 SIDE PANEL (LEFT) 45 PT32957045 STUD-UDE M16-2 X 320, 2, 16
6 PT32957006 EXTENSION ARM 46 PT32957046 FLAT WASHER 16MM
7 PT32957007 HEX BOLT M12-1.75 X 30 47 PT32957047 HEX NUT M16-2
8 PT32957008 COMPRESSION SPRING 3 X 22 X 165 48 PT32957048 SPRING MOUNTING BRACKET
9 PT32957009 STUD-UDE M12-1.75 X 220, 25, 45 49 PT32957049 HEX BOLT M10-1.5 X 25
10 PT32957010 ACORN NUT M12-1.75 50 PT32957050 HEX NUT M16-2
11 PT32957011 HEX BOLT M12-1.75 X 80 51 PT32957051 CLEVIS PIN 12 X 88MM
12 PT32957012 FLAT WASHER 12MM 52 PT32957052 CLEVIS PIN 12 X 45MM
13 PT32957013 BLADE GUARD 53 PT32957053 HINGE PIN
14 PT32957014 PHLP HD SCR M6-1 X 15 54 PT32957054 FOOT PEDAL ASSEMBLY
15 PT32957015 90-DEG STOP 55 PT32957055 STUD-DE M16-2 X 1480, 60
16 PT32957016 TABLE SCALE 56 PT32957056 CLEVIS PIN 20 X 36MM
17 PT32957017 HEX BOLT M8-1.25 X 25 57 PT32957057 HEX BOLT M12-1.75 X 25
18 PT32957018 HEX BOLT M10-1.5 X 60 58 PT32957058 HEX BOLT M10-1.5 X 25
19 PT32957019 HEX BOLT M10-1.5 X 50 59 PT32957059 REAR WORK STOP
20 PT32957020 FLAT WASHER 10MM 60 PT32957060 REAR WORK STOP MOUNT
21 PT32957021 HEX BOLT M16-2 X 120 61 PT32957061 MICRO-ADJUSTMENT BLOCK
22 PT32957022 FLAT WASHER 16MM 62 PT32957062 KNOB M10-1.5, D35, ROUND KD
23 PT32957023 HEX NUT M16-2 63 PT32957063 STUD-FT M10-1.5 X 90
24 PT32957024 UPPER BLADE 64 PT32957064 HEX BOLT M10-1.5 X 30
25 PT32957025 LOWER BLADE 65 PT32957065 KNOB BOLT M8-1.25 X 25, 6-LOBE, D35
26 PT32957026 CAP SCREW M10-1.5 X 45 66 PT32957066 REAR WORK STOP ADJUSTMENT BLOCK
27 PT32957027 CAP SCREW M10-1.5 X 50 67 PT32957067 CONNECTING STUD BRACKET
28 PT32957028 FLAT WASHER 10MM 68 PT32957068 HEX BOLT M10-1.5 X 20
29 PT32957029 FLAT WASHER 10MM 69 PT32957069 SUPPORT ROD
31 PT32957031 GIB 70 PT32957070 HEX NUT M16-2
32 PT32957032 CAP SCREW M10-1.5 X 45 71 PT32957071 FRONT WORK STOP
33 PT32957033 HEX NUT M10-1.5 72 PT32957072 FLAT WASHER 12MM
34 PT32957034 BLADE BOW ROD 73 PT32957073 T-BOLT M12-1.75 X 45
35 PT32957035 FLAT WASHER 14MM 74 PT32957074 WING NUT M12-1.75
36 PT32957036 HEX NUT M14-2 75 PT32957075 BEVEL GAUGE
37 PT32957037 BOW BOLT M16-2 X 60 76 PT32957076 COTTER PIN M3 X 50 STANDARD
38 PT32957038 HEX NUT M12-1.75 77 PT32957077 FLAT WASHER 6MM
39 PT32957039 FLAT WASHER 16MM 78 PT32957078 SUPPORT ROD SCALE
40 PT32957040 HEX BOLT M10-1.5 X 40

Main Parts List



-32- Model T32957 (Mfd. Since 09/21)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

DO NOT REMOVE 
GUARD!

WARNING!

DO NOT REMOVE 
GUARD!

WARNING!

LACERATION
HAZARD!

Wear gloves while 
handling metal and 
chamfer and deburr 
sharp metal edges.

AMPUTATION 
HAZARD!

Keep hands and fingers 
out of blade path when 
shearing or serious 
injury will occur!

DANGER! WARNING!
To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING! WARNING!
EYE INJURY

HAZARD!
Always wear safety 
glasses when using 
this machine.

T32957
101

102
103

104

105

106

107

108

105

MODEL T32957
52" SHEET METAL SHEAR

Max. Stock Width: 52"
Max. Thickness, Mild Steel, Half Width: 16 Ga.
Max. Thickness, Mild Steel, Full Width: 18 Ga.
Max. Beam Lift: 1-3/4"
Front Stop Scale Range: 0–12-1/2"
Rear Stop Scale Range: 0–33"
Weight: 982 lbs.

Date

Mfd. for Grizzly in China

S/N

Specifications WARNING!
To reduce risk of serious injury while using this machine:
 1. Read and understand owner’s manual before operating.
 2. Always wear ANSI-approved eye protection and heavy leather gloves.
 3. Chamfer and deburr sharp metal edges before and after cutting.
 4. Always keep guards in place and in working order.
 5. Secure shear to floor before using.
 6. Always keep hands and fingers away from blade.
 7. Do not exceed rated capacity of this shear.
 8. Do not cut wire or nails.
 9. Rotate or sharpen dull blades.
 10. Do not place foot under foot pedal.
 11. Do not operate under influence of drugs or alcohol or when tired.
 12. Prevent unauthorized use by children or untrained users; restrict
  access or disable machine when unattended.

Labels & Cosmetics

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PT32957101 MANUAL/EYE INJURY LABEL 105 PT32957105 DO NOT REMOVE GUARD LABEL
102 PT32957102 MODEL NUMBER LABEL 106 PT32957106 TOUCH-UP PAINT, GRIZZLY GREEN
103 PT32957103 AMPUTATION/LACERATION LABEL 107 PT32957107 MACHINE ID LABEL
104 PT32957104 TOUCH-UP PAINT, CAUTION YELLOW 108 PT32957108 OBLONG NAMEPLATE SMALL

T32957 Machine Labels
(09.01.21)

• Scale= 1:1 
  (unless otherwise noted)

• Labels MUST be made of 
  chemical-resistant material

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

Note: Label marked with ###
must have individual letters/
numbers. DO NOT print with
clear background.

DO NOT REMOVE 
GUARD!

WARNING!

DANGER PANTONE 485 C or RAL 3001

PANTONE 151 C or RAL 2005WARNING

GRIZZLY LOGO RED PANTONE 711 C or RAL 3020

COLOR CODES

GRIZZLY BEIGE PANTONE 7527 C or RAL 9001

MODEL T32957
52" SHEET METAL SHEAR

Max. Stock Width: 52"
Max. Thickness, Mild Steel, Half Width: 14 Ga.
Max. Thickness, Mild Steel, Full Width: 16 Ga.
Max. Beam Lift: 1-3/4"
Front Stop Scale Range: 0–12-1/2"
Rear Stop Scale Range: 0–33"
Weight: 982 lbs.

Date

Mfd. for Grizzly in China

S/N

Specifications WARNING!
To reduce risk of serious injury while using this machine:
 1. Read and understand owner’s manual before operating.
 2. Always wear ANSI-approved eye protection and heavy leather gloves.
 3. Chamfer and deburr sharp metal edges before and after cutting.
 4. Always keep guards in place and in working order.
 5. Secure shear to floor before using.
 6. Always keep hands and fingers away from blade.
 7. Do not exceed rated capacity of this shear.
 8. Do not cut wire or nails.
 9. Rotate or sharpen dull blades.
 10. Do not place foot under foot pedal.
 11. Do not operate under influence of drugs or alcohol or when tired.
 12. Prevent unauthorized use by children or untrained users; restrict
  access or disable machine when unattended.

LACERATION
HAZARD!

Wear gloves while 
handling metal and 
chamfer and deburr 
sharp metal edges.

AMPUTATION 
HAZARD!

Keep hands and fingers 
out of blade path when 
shearing or serious 
injury will occur!

DANGER! WARNING!
To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING! WARNING!
EYE INJURY

HAZARD!
Always wear safety 
glasses when using 
this machine.

T32957
###


